Final

FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION

Division of Water Resource Management, Bureau of Watershed Management

NORTHWEST DISTRICT « OCHLOCKONEE-ST. MARKS BASIN

TMDL Report

Fecal Coliforms TMDL for Munson
Slough Watershed, WBID 807D

Richard Wieckowicz, Ph.D., P.E.
Erin G. Wilcox

Ben Ralys

OTECTION s
Q‘;&W‘\' i N
§ ﬁggsa-" ‘3

September 8, 2008



Acknowledgments

This analysis could not have been accomplished without significant contributions from staff in
the Florida Department of Environmental Protection’s Watershed Assessment Section. Editorial
assistance was provided by Jan Mandrup-Poulsen, and Linda Lord. Map production assistance
was provided by Erin G. Wilcox.

For additional information on the watershed management approach and impaired waters
[...]
807D 21FLLEONLCLM3047084370 3/21/2006 920 584.5 B
807D 21FLLEONLCLM3037584313 5/24/2006 1140 44 B
807D 21FLLEONLCLM3039084312 6/13/2006 1200 15,800 B
807D 21FLLEONLCLM3039584309 6/13/2006 1145 4,200

807D 21FLLEONLCLM3040184306 6/13/2006 1100 16,400 B
807D 21FLLEONLCLM3040384307 6/13/2006 1020 26,400 B
807D 21FLLEONLCLM3044584353 6/19/2006 1130 151 B

8

Florida Department of Environmental Protection




WBID Station Date Time (cﬂ:",‘:z‘(‘)';ﬂ_) Resuit
807D 21FLLEONLCLM3044784362 6/19/2006 1105 54
807D 21FLLEONLCLM3047084370 6/19/2006 950 190
807D 21FLLEONLCMU13037584309 6/26/2006 1038 7.8
807D 21FLLEONLCMU13037584309 7/20/2006 958 11
807D 21FLLEONLCLM3037584313 8/8/2006 1115 370
807D 21FLLEONLCMU13037584309 8/23/2006 829 2 U
807D 21FLLEONLCLM3044584353 8/29/2006 1140 260
807D 21FLLEONLCLM3044784362 8/29/2006 1100 650 B
807D 21FLLEONLCLM3047084370 8/29/2006 940 504 B
807D 21FLLEONLCMU13037584309 9/14/2006 938 46
807D 21FLLEONLCMU13037584309 10/4/2006 1215 2
807D 21FLLEONLCLM3037584313 10/31/2006 945 128 B
807D 21FLLEONLCLM3039084312 11/7/2006 1135 20 B
807D 21FLLEONLCLM3039584309 11/7/2006 1115 10 B
807D 21FLLEONLCLM3040184306 11/7/2006 1040 510
807D 21FLLEONLCLM3040384307 11/7/2006 1005 5400
807D 21FLLEONLCMU13037584309 11/8/2006 1341 79
807D 21FLLEONLCLM3044584353 11/28/2006 1100 33 B
807D 21FLLEONLCLM3047084370 11/28/2006 930 180 B
807D 21FLLEONLCMU13037584309 12/6/2006 1620 350
807D 21FLLEONLCMU13037584309 1/412007 1407 33
807D 21FLLEONLCLM3040484308 1/22/2007 1310 350
807D 21FLLEONLCLM3037584313 1/23/2007 1145 23
807D 21FLLEONLCMU13037584309 21212007 1355 170
807D 21FLLEONLCLM3044584353 21712007 1205 49
807D 21FLLEONLCLM3044784362 20712007 1135 22
807D 21FLLEONLCLM3047084370 2/7/2007 1000 110
807D 21FLLEONLCMU13037584309 3/5/2007 1635 79
807D 21FLLEONLCLM3037584313 411712007 1040 1,600 L
807D 21FLLEONLCMU13037584309 411712007 820 2
807D 21FLLEONLCLM3040484308 412412007 1400 350
807D 21FLLEONLCLM3046284370 5/1/2007 950 2
807D 21FLLEONLCMU13037584309 5/412007 830
807D 21FLLEONLCLM3040484308 5/17/2007 1100 2
807D 21FLLEONLCMU13037584309 6/11/2007 1355 45
Notes:

The table includes an example of data within the verified period for Group 1 (January 1, 2000-June 30, 2007),

obtained from the Department’s IWR Run 31 and Northwest Florida Watershed Assessment Section (NWFWAS)
Database. Appendix G contains a complete table of all existing data.

Rows with bold type/grey highlighting indicate the presence of more than one sample on that date at that particular
location. In these cases, an average of the values was calculated and used as the coliforms concentration for that

date.

cfu — Colony-forming units

Result Code:

9

Florida Department of Environmental Protection




B — Results based on colony counts outside the acceptable range;

L — Actual value is known to be greater than value given

U — Material was analyzed for but not detected. The reported value is the method detection limit for the sample
analyzed.

10
Florida Department of Environmental Protection



Chapter 3. DESCRIPTION OF APPLICABLE WATER
QUALITY STANDARDS AND TARGETS

3.1 Classification of the Waterbody and Criteria Applicable to the TMDL

Florida’s surface waters are protected for five designated use classifications, as follows:

Class | Potable water supplies

Class i Shellfish propagation or harvesting

Class lll Recreation, propagation, and maintenance of a healthy, well-
balanced population of fish and wildlife

Class IV Agricultural water supplies

Class V Navigation, utility, and industrial use (there are no state

waters currently in this class)

The Munson Slough Watershed consists of 11 Class Il fresh waterbodies, WDD/Munson
Slough above Lake Munson, Lake Munson, Munson Slough below Lake Munson, Godby Ditch,
Central Drainage Ditch, Lake Bradford, Silver Lake Drain (Bradford Brook), Lake Hiawatha,
Lake Cascade, Grassy Lake, and East Drainage Ditch. The Class Il waterbodies have a
designated use of recreation, propagation, and the maintenance of a healthy, well-balanced
population of fish and wildlife. The water quality criterion applicable to the impairment
addressed by this TMDL is the Class lll criterion for fecal coliforms.

3.2 Applicable Water Quality Standards and Numeric Water Quality Target

Numeric criteria for bacterial quality are expressed in terms of fecal coliforms bacteria
concentrations. The water quality criterion for the protection of Class Ill waters, as established
by Rule 62-302, F.A.C., states the following:

Fecal Coliforms Bacteria:

The most probable number (MPN) or membrane filter (MF) counts per 100
mL of fecal coliforms bacteria shall not exceed a monthly average of 200,
nor exceed 400 in 10 percent of the samples, nor exceed 800 on any one
day.

The criterion states that monthly averages shall be expressed as geometric means based on a
minimum of 10 samples taken over a 30-day period. However, during the development of load
curves for the impaired waterbody (as described in subsequent sections), there were insufficient
data (fewer than 10 samples in a given month) available to evaluate the geometric mean
criterion for fecal coliforms bacteria. Therefore, the criterion selected for the TMDL was not to
exceed 400 in 10 percent of the samples.

11
Florida Department of Environmental Protection



Chapter 4: ASSESSMENT OF SOURCES

4.1 Types of Sources

An important part of the TMDL analysis is the identification of pollutant source categories,
source subcategories, or individual sources of nutrients in the watershed and the amount of
pollutant loading contributed by each of these sources. Sources are broadly classified as either
“point sources” or “nonpoint sources.” Historically, the term “point sources” has meant
discharges to surface waters that typically have a continuous flow via a discernable, confined,
and discrete conveyance, such as a pipe. Domestic and industrial wastewater treatment
facilities (WWTFs) are examples of traditional point sources. In contrast, the term “nonpoint
sources” was used to describe intermittent, rainfall-driven, diffuse sources of pollution
associated with everyday human activities, including runoff from urban land uses, agriculture,
silviculture, and mining; discharges from failing septic systems; and atmospheric deposition.

However, the 1987 amendments to the Clean Water Act redefined certain nonpoint sources of
pollution as point sources subject to regulation under the EPA’s National Pollutant Discharge
Elimination System (NPDES) Program. These nonpoint sources included certain urban
stormwater discharges, including those from local government master drainage systems,
construction sites over five acres, and a wide variety of industries (see Appendix A for
background information on the federal and state stormwater programs).

To be consistent with Clean Water Act definitions, the term “point source” will be used to
describe traditional point sources (such as domestic and industrial wastewater discharges) AND
stormwater systems requiring an NPDES stormwater permit when allocating pollutant load
reductions required by a TMDL (see Section 6.1). However, the methodologies used to
estimate nonpoint source loads do not distinguish between NPDES stormwater discharges and
non-NPDES stormwater discharges, and as such, this source assessment section does not
make any distinction between the two types of stormwater.

4.2 Potential Sources of Coliforms in the Munson Slough Watershed

4.2.1 Point Sources

In Leon County, there are currently 15 permitted WWTFs located in the Munson Slough
Watershed (Figure 4.1). Of these, 5 do not have a direct surface discharge and 10 potentially
have an indirect surface discharge. These facilities are permitted through the NPDES Program
in Florida. During the past decade, several treatment plants have changed their discharge
points and/or treatment processes (Appendix C).

12
Florida Department of Environmental Protection



Figure 4.1. Wastewater Facilities in the Munson Slough Watershed

gh

lunson Sjoy

T

"- f’” >

Wastewater Facilities in Munson Slough Watershed N
Legend ___J )

Ls NPDES Surface Water Discharge APOES Surface Water Discharge [ 820 [ |&78D “—_
L= Mon-Surface Wster Discharge [ Jesr [ |svee

[ Jees [ ever

[ Jeraa [ s

[ ]s7® [_]eov,507c & 807D D| 1.5 2'|5 5‘ Miles

ersc P, L

The following 10 permittees have a potential discharge site in the watershed:

o Ready Mix USA-Mosely Street Plant (FLG11358),

Florida Rock-Tallahassee (FLG110319),

e Trinity Materials Plant 32 (FLG110307),

o Lake Bradford Estates Sewage Treatment Plant (STP) (FLA010148),

e Sandstone Ranch WWTF (FLA010167),

e National High Magnetic Field Laboratory-Florida State University (FSU) (FLA01633),
e Southern Bell Trailer Park (FLA010151),

o Western Estates Mobile Home Park (MHP) (FLA010152),

13
Florida Department of Environmental Protection



o Lake Bradford Road WWTP (FLA010140), and
o T.P. Smith Water Reclamation Facility (WRF) (FLA010139).

Ready Mix USA-Mosely Street Plant, Florida Rock-Tallahassee, and Trinity Materials Plant 32
are considered general industrial waste permits and discharge to a Type | pond. No monitoring
is required for these ponds, and they only discharge during wet-weather events. Fecal coliforms
are probably not a factor. Ready Mix USA-Mosely Street Plant was recently permitted on May
7, 2007, and is not due for permit renewal until May 6, 2012. Florida Rock-Tallahassee, which
was originally permitted on February 5, 2001, has a current status of active and is not due for
renewal until February 5, 2011. Trinity Materials Plant 32, which was originally permitted on
December 28, 1995, has a current status of active and is not due for renewal until January 18,
2012.

The National High Magnetic Field Laboratory-FSU (NHMFL) is located south of Roberts Ave.
and east of WDD/Munson Slough. NHMFL develops and operates high-magnetic field facilities
that are used for several scientific research projects. NHMFL buildings produce wastewater
from air conditioning condensate and cooling tower blowdown water. This wastewater is then
land applied by a timed and zone irrigation system to the public area surrounding the NHMFL
facilities. The table in Appendix C lists permit limits.

The Sandstone Ranch WWTF is located south of Blountstown Highway and north of Bradford
Brook. It has a 0.0707 million gallon per day (mgd) annual average daily flow (AADF) WWTF
with a rapid infiltration basin system consisting of two percolation ponds. This system currently
contains surge tanks, influent screening, aeration, an anoxic zone, a reaeration zone
clarification, and disinfection. The facility will be undergoing construction to expand the existing
WWTP from 0.070 to 0.25 mgd AADF. The proposed headwork will consist of a mechanical
screen unit, two-basin aerobic Sequential Batch Reactor (SBR) system to be operated on a
four-cycle-per-day-per-basin schedule, two chlorine contact chambers, two sludge digesters,
and two sludge-drying beds. Residuals are aerobically digested on beds and transported to the
Lake Jackson WWTP. The table in Appendix C lists permit limits.

The Southern Bell Trailer Park is located north of U.S. 90 and west of North Gum Branch Creek.
This 0.025 mgd AADF activated sludge WWTF has a slow-rate public access system and
surface drip irrigation system, consisting of two half-acre fields. It contains a grease trap, a wet
well, a surge tank, an anoxic tank, 5 aeration tanks, 2 clarifiers, 2 pyradeck polishing clarifiers, 2
chlorine contact chamber, 2 digester tanks, a microaeration tank, and a reclaimed water pump
tank. Recently Southern Bell Trailer Park has had a number of compliance issues, ranging from
a failure to have a certified operator, to not complying with permit monitoring requirements. It
recently also had a sewage leak, which is believed to be due to a lack of maintenance. The
table in Appendix C lists permit limits.

The Lake Bradford Estates MHP is located east of Lake Bradford Road and west of Black
Swamp. Itis a 0.043 mgd AADF activated sludge WWTF with an absorption field and land
application system. The system consists of 3 absorption beds with a capacity of 0.043 mgd.
The Lake Bradford Estates MHP process uses equalization, nitrification/denitrification,
reaeration, secondary clarification, chlorination, and a digester. Residuals are transported to
the T.P. Smith WRF for treatment and disposal. In the past, Lake Bradford Estates has had a

14
Florida Department of Environmental Protection



compliance issue with not meeting the permit limits. The table in Appendix C lists permits
limits.

The Western Estates MHP is located north of Blountstown Highway and south of West Gum
Branch Creek. Itis a 0.02 mgd AADF activated sludge WWTF. The system contains a Part IV
rapid-rate land application system, consisting of 2 dual absorption beds. Western Estates MHP
operates in an extended aeration mode. The treatment facility has provisions for nitrification,
denitrification, reaeration, secondary clarification, filter, disinfection, dozing tank, and aerobic
digestion of residuals. Residuals will be transported to a Class | or Il landfill or a residual
management facility for further treatment and disposal. In the past, Western Estates MHP has
had a number of compliance issues due the lack of maintenance on the system. At one point in
time, it was trying to tie into the city of Tallahassee (COT) sewer service. It is currently not
known whether this effort was successful. The table in Appendix C lists permit limits.

The Lake Bradford Road WWTF is located between Lake Bradford Road and the Central
Drainage Ditch. Itis a 4.5 mgd AADF but will be modified to a membrane bioreactor process
advanced wastewater treatment (AWT) plant producing reclaimed water. The system currently
contains reclaimed water that is pumped to an existing slow rate restricted public access facility
outside the Munson Slough watershed. The Southeast Farm Spray Field is operated and
monitored by the T.P. Smith WRF and is regulated by Permit Number FLA010139. Along with
the Southeast Farm Spray Field, a new 4.5 mgd AADF slow-rate public access system will be
built. The construction date will be determined after a feasibility study is conducted. The
modified treatment process will include coarse screening, grit removal, a flow equalization tank,
primary clarification, fine screening, a 4-stage Bardenpho nitrogen removal process, membrane
filtration, high-level disinfection using sodium hypochlorite, and a 1.0 mgd reclaimed water
storage tank. All or part of the influent flow can be redirected to the T.P. Smith WRF for
treatment. Residuals are not treated at this facility; primary sludge from the primary clarifiers
and waste activated sludge from the Bardenpho process are transferred via the COT sewage
collection system to the T.P. Smith WRF for further treatment. As of February 3, 2008, the Lake
Bradford Road WWTF discontinued processing flows because upgrades are being carried out at
the plant. Itis not likely to be a source of fecal coliforms to the watershed. The table in
Appendix C lists permit limits.

The T.P. Smith WRF is located at the corner of Capital Circle and Springhill Rd. and west of
Munson Slough. Itis a modified 26.5 mgd AADF existing treatment system but will be modified
to a 4-stage Bardenpho-type activated sludge process, AWT plant producing reclaimed water.
The T.P Smith WRF contains 23.25 mgd AADF and a 7.31 mgd AADF slow-rate restricted
public access system, located outside the Munson Slough watershed at the Southeast Farm
Spray Field. A 0.8 mgd AADF slow-rate restricted public access system is located inside the
Munson Slough watershed at the T.P. Smith WRF. A new 1.2 mgd AADF slow-rate public
access system is the planning stages and will consist of reclaimed water. The modified
treatment system consists of new headworks and 3 substantially modified treatment trains:
Train 2 (6.9 mgd), Train 3 (6.9 mgd), and Train 4 (12.7 mgd). Pretreatment at the new
headworks consists of coarse screening, grit removal odor mitigation, and flow equalization.
Flow equalization is used if storm flows exceed 53 mgd peak hourly flow; it consists of a
diversion structure and a 30 mgd flow equalization basin. The modified treatment process at
each of the three trains includes primary clarification, primary effluent pumping, 4-stage
Bardenpho nitrogen removal process, secondary clarification, tertiary filtration with deep-bed
sand filters, high-level disinfection using chlorine, and 97 mgd of reclaimed water storage in 6
effluent storage ponds at the T.P. Smith WRF. The current permit states that over a 30-day

15
Florida Department of Environmental Protection



period, at least 75 percent of the fecal coliforms values shall be below the detection limit. No
sample shall exceed 25 cfu/100mL. The table in Appendix C lists permit limits. Reported data
for R-002 in the Discharge Monitoring Reports database is sparse, but the data that were
entered into the database indicate there are ho samples above the 400 cfu/100mL surface

water criterion.

The table in Appendix E summarizes effluent data for each facility. The NWFWMD has also
compiled a comprehensive summary of wastewater loading to the Ochlockonee—St. Marks

Basin (Chellette, 2002).

Figure 4.1. Wastewater Facilities in the Munson Slough Watershed

Lo~
ar

gh

lunson Siou

& f

Wastewater Facilities in Munson Slough Watershed

Legend ___J )
Ls NPDES Surface Water Discharge NPOES Surface Water Discharge | |820 [ | 878D r—_
Ls Mon-Surface Water Discharge [ Jesr [ eree

[ Jess []ersr

[ Jemsa [ o1

[ |awse [_]s=or, 807 2 8070 D| . 1'?5 . 2"5 L 5| Miles
[ arsc

Municipal Separate Storm Sewer System Permittees

Within the Munson Slough Watershed, there are two stormwater collection systems with Phase |
NPDES municipal separate storm sewer system (MS4) permits. One is owned and operated by
copermittees Leon County and the Florida Department of Transportation (FDOT), and is

covered by MS4 Permit FLS000033. The other is owned and operated by COT, and is covered
by NPDES MS4 Permit FLS000034. Several other local governments in the watershed are also

16
Florida Department of Environmental Protection



approved for coverage under the Phase || NPDES MS4 permit, including Florida State
University (FLRO4EO051) and Florida Agricultural and Mechanical University (FLRO4EQ095).

4.2.2 Land Uses and Nonpoint Sources

Additional fecal coliforms loadings to the Munson Slough Watershed are generated from
nonpoint sources in the watershed. Potential nonpoint sources of coliforms include loadings
from surface runoff, wildlife, livestock, pets, and leaking septic tanks.

Land Uses

The spatial distribution and acreage of different land use categories were identified using the
COT and Leon County land use coverage (COT, 2007; Leon County, 2007). Land use
categories in the watershed were aggregated using the simplified Level 1 codes tabulated in
Table 4.1 (totals are to Capital Circle). Figure 4.2 shows the acreage of the principal land uses
in the watershed (Level 2 is used in the figures to show land use in more detail than the Level 1
tables). As shown in Table 4.1, land use is heavily dominated by the urban and built-up area,
which comprises 44.05 percent of the entire watershed. Other non-natural land uses in the
watershed include transportation, communication, and utilities (8.88 percent) and agriculture
(0.18 percent).

17

Florida Department of Environmental Protection



Table 4.1. Classification of Land Use Categories in the Munson Slough

Watershed
Code Land Use Acreage Mi? % of COT
COoT
1000 Urban and Built-up 8,060.45 12.5904 81.1854
2000 Agriculture 0.0000 0.0000 0.0000
3000 Rangeland 0.0000 0.0000 0.0000
4000 Upland Forests 0.0000 0.0000 0.0000
5000 Water 6.5696 0.0103 0.0662
6000 Wetlands 0.0000 0.0000 0.0000
7000 Barren Land 0.0000 0.0000 0.0000
8000 Liﬁirt‘izzo”a“on' Communication, and 1,861.4210 | 2.9075 18.7484
Total | 9,928.4356 15.5082 100.0000
o,
Code Land Use Acreage Mi? ]
County
Leon County
1000 Urban and Built-up 5,624.10 8.7848 26.6071
2000 Agriculture 56.7000 0.0886 0.2682
3000 Rangeland 5,591.2000 8.7335 26.4514
4000 Upland Forests 6,461.9000 10.0935 30.5706
5000 Water 0.0000 0.0000 0.0000
6000 Wetlands 2,507.1000 3.9161 11.8609
7000 Barren Land 0.0000 0.0000 0.0000
8000 E;ﬁirtlisézortatlon, Communication, and 896.6000 1.4005 42417
Total | 21,137.6000 33.0169 100.0000
.2 % of
Code Land Use Acreage Mi Watershed
Munson Slough Watershed
(COT plus Leon County)
1000 Urban and Built-up 13,684.55 21.38 44.0499
2000 Agriculture 56.70 0.09 0.1825
3000 Rangeland 5,591.20 8.73 17.9978
4000 Upland Forests 6,461.90 10.09 20.8005
5000 Water 6.57 0.01 0.0211
6000 Wetlands 2,507.10 3.92 8.0702
7000 Barren Land 0.00 0.00 0.0000
8000 Tr_'cl.n_sportatlon, Communication, and 2.758.02 431 8.8779
Utilities
Total | 31,066.0356 | 48.5251 100.0000

18

Florida Department of Environmental Protection




Figure 4.2. Principal Land Uses in the Munson Slough Watershed

Map was prepared by the Department using the NWFWMD 1995 land use coverage.

Population

Legend
] tunsen_slough_nétershedzhp
HWFWMD 1995 Land Use
LEVEL2?
Fasidantial Low Density
Residential hiedium Density
[ Residential High Density
I Commercial and Senices
B rdustrial
B Eaaciive
I rstivstional

Recreational
Open Land
Cropland and Pastureland
Tree Crops
I Feeding Operations
I torseries and Mheyards
[0 Specialty Farme
Cther Open Lands < Rural
B Heroaceous
I ctrub and Brushland
I Wixed Fangeland
I Lpland Coniterous Forests
I viand Harduood Forests
I Tree Plantations
I Gireams and Witennays
I lskes
I Reserucirs
Baws and Exuanies
[ Wjor Springs
I lough isters
Oceans Seas and Gule
I itand Hardwood Forests
[0 Mitland Coniferous Forests
[0 wietland Forested hfived
[0 ubgetated Mon- Forested Wistiands
Mon-tegetated
igtlard Shub
Beaches Other Than Swimming Beaches
Sand Other Than Beaches
Exposed Rock
|| Disturbed Lands
Riverine Sandbars
[ Transportation
I communications
[0 Lkilities

\bgetation-Sea Grass

According to the U.S Census Bureau, the population density in and around Leon County in the
year 2000 was at or less than 359.1 people/mi® (10 persons/mi? is the minimum used by the
Census Bureau) (Figure 4.3). The Bureau reports that Leon County (which contains WBIDs
807, 807C, 807D, 820, 857, 878A, 878B, 878C, 878D, 878E, and 916) had a total population for
2000 of 239,452, with 96,521 occupied housing units (households) and 103,974 total housing
units. For all of Leon County, the Census Bureau reported a housing density of 155.9 housing

units/mi.

19
Florida Department of Environmental Protection



Figure 4.3. Population Density in Leon County, Florida

Data Classes
Persons/5qg Mile
a0 - 193
348 - 348
1053 - 1535
1975 - 3053
4134 - 4134
Features

,/'\-/ Major Road

Stream/Waterbody

Stream/Waterbody

@ Items in text
are not visible
Approx. 65 miles agross. at this zoom level

Source: U.S. Census Bureau, Census 2000 Summary File 1, Matrix P1.

Septic Tanks

On-site sewage treatment and disposal systems (OSTDS'’s), including septic tanks, are
commonly used where providing central sewer is not cost-effective or practical. When properly
sited, designed, constructed, maintained, and operated, OSTDS'’s are a safe means of
disposing of domestic waste. The effluent from a well-functioning OSTDS is comparable to
secondarily treated wastewater from a sewage treatment plant. When not functioning properly,
OSTDS'’s can be a source of coliforms, pathogens, and other pollutants to both ground water
and surface water.

As of 2006, Leon County had roughly 38,530 septic systems (Florida Department of Health
[FDOH] Website, 2008). Data for septic tanks are based on 1970 to 2007 Census results, with
year-by-year additions based on new septic tank construction. The data do not reflect septic
tanks that have been removed going back to 1970. From fiscal years 1991 to 2006, 5,849
permits for repairs were issued (FDOH Website, 2008). Based on the number of permitted